mgjdo Ne#5/5.3.2025
Report

daemsbob ggsggbognols (21.5 58 x 21.5 3 x 7 1)  gs8mEeos
Concrete Pavers (21.5cm x21.5cm x7 cm ) Test

398miol dmbszgdgdo
Tets Data

60880l Gomgbmds 2 Lsgogero Bododolb bmdgdo 80

Quantity of samples

5.3.2025 §.

215/215 /70

Size of test samples , mm

- 398mE@ob Bg)agdo
Test Results
Bodsdols # 1
Sample
29303000 0MOEn
19.9.2024 19.9.2024
Test Day
Bodndol bbmgsbgds , omg 28+ 284
Sample age , day
3-)601{3_(901) boba@daragmds , 0 49 50
Duration of test , sec
Bodnmdol bmdgdo , 88
Sample size , mm A/B 215/215 215/215
H 70 70
il S 4692 4625
Concrete weight , kg
dmgmeedomo fobs , 33/8°
Density weight , kg/m? i Laa
93930 OGHZOMMIo , 36
Load of destruction , kN %64.7 1078
Lodthzoag 378835%) ; R, 833> 20.87 93,39
Strength on compression , R , Mpa

,’/

©sl3365 deomzols b.s?ilg)bqi:zm bod@zoans R =22.10335
[ |

Conclusion Block'average strength R =221 MPa
\ !.': X /

3dMAEG MO0l 8353%35)0 (" M““-'y‘; ®gbach dga0dy3

Laboratory Supervisor

Renat Begishev




Itd BEDEGI

Quality Test Laboratory
Comoression Report

CUSTOMER : "dygpn” DATE : 3/5/2025
CUSTOMER I odmAadmMeins RAPOR NO : #5/5.3.2025
ADRESS 1 I m@Abj30 , d8300 Lgmm3znblzgdnl 3.6 STANDARD 2
ADRESS 2 < RESERVE 1 :
BLOCK TYPE : d3o33600mn 21.5x21.5x 7 RESERVE 2 -

- RESERVE 3 ]

T.No |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE SAMPLE DAY  |FORCE STRENGTH
’ mm mm mm g gfcm3 t1 t2 day kN N/mm2
1 215 215 70 4625 1.73 24.1.2025 5.3.2025 28+ 1078.00 23.32
2
3
4
5
6

AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 26
D1

960 [ 20.8

720 15.6

480 10.4

240 5.0
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Controlerer (A%

Renat Begishev




ltd BEDEGI
Quality Test Laboratory
Comoression Report

CUSTOMER : "0a00330" DATE : 3/5/2025
CUSTOMER I mModmfModmeing RAPOR NO : #5 [ 5.3.2025
ADRESS 1 : mAbg3n, 93700 LEnmznblLzgdal 4. 6 STANDARD -
ADRESS 2 H RESERVE 1
BLOCK TYPE ! 43903960 21.5x21.5x 7 RESERVE 2
: RESERVE 3
T no |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE  [TEST DATE ISAMPLE DAY FORCE STRENGTH
mm mm mm g gfcm3 t1 2 day kN N/mm2
1 Jas 215 70 4692 1.75 24.1.2025 5.3.2025 28+ 964.70 20.87
2
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 26
960 i 20.8
720 15.6
480 10.4
240 5.2
0 0
0 .60 120 180 240 300
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Controlerer " \ \ =

Renat Begishev




